PRO-FORM

Model No. PF851030
Serlal No. CROSS TRAINING SYSTEM

ISOKINETIC RESISTANCE
30+ EXERCISES

Serial Number Decal

QUESTIONS?

As a manufacturer, we are
committed to providing you
complete customer satisfac-
tion. If you have questions,
or find there are missing or
damaged parts, we will
guarantee you complete
satisfaction through direct
asslstance from our factory.

TO AVOID UNNECESSARY
DELAYS, PLEASE CALL
DIRECT TO OUR TOLL-FREE
CUSTOMER HOT LINE.

The tralned techniclans on
our customer hot line will
provide Immediate assis-
tance, free of charge to you.

CUSTOMER HOT LINE:

1-800-999-3756
Mon.~Fri., 6 a.m.—6 p.m. MST

CAUTION!

Read all safety precautions
and Instructions In this
manual before using this
equlpment. Save this manual -
for future reference.

PATENT PENDING OWNER'S MANUAL



© 1993 Proform Fitness Products, Inc., a Subsidiary of Weider Health and Fitness, Inc.



TABLE OF CONTENTS

IMPORTANT SAFETY PRECAUTIONS . . ..t ioe ittt i e eee e e,
BEFOREYOUBEGIN . ...ttt et e e e
PART CHART ...ttt et e e,
ASSEMBLY . . e e e

IMPORTANT SAFETY PRECAUTIONS

WARNING: To reduce the risk of serious Injury, read the following important saf
before using the cross tralning system.

1.

Read all Instructions In this owner's manual and in the accompanying literal
the cross training system. Use the cross training system only as described.

Inspect and tighten all parts each time you use the cross tralning system. R
parts immediately.

Keep your hands away from moving parts other than the deslgnated handie:
athletic shoes for foot protection.

Keep small children away from the cross tralning system at all times.

Always stand on the foot plate when performing any exerclse that could cau
training system to tip.

Make sure that the cable remains on the pulleys as you use the cross trainin
The resistance cylinders become very hot during use. Allow the resistance ¢

before touching them. Cover the floor beneath the stepper for protection. A ¢
oll leakage Is normal for hydraulic cylinders.

. When using the stepper, keep your feet on the pedals at all times. If you lift y

pedals, the pedals may become separated from the resistance cylinders, res:

If you feel paln or dizziness at any time while exercising, stop Immediately ar
ing down.

WARNING: Before beginning this or any exercise program, consult your physick:
especlally Important for persons over the age of 35 or persons with pre-existing
lems. Read all Instructions before using this product. PROFORM assumes no re:
personal Injury or property damage sustained by or through the use of this prod



BEFORE YOU BEGIN

Congratulations for selecting the WESLO® BODY SHOP 2 cross training system. The versatile
iWESLO BODY SHOP 2 offers an impressive array of weight training and aerobic exercises to let you
enjoy true cross training workouts in the convenience and privacy of your home. Whether your goal is
improved cardiovascular fitness, a shapely, toned body or dramatic muscle size and strength, the
WESLO BODY SHOP 2 will help you to achieve the specific results you want.

For your safety and beneflt, read this manual carefully before using the WESLO BODY SHOP 2.
If you have additional questions, please call our Customer Service Department toll-free at 1-800-999-
3756, Monday through Friday, 6 a.m. until 6 p.m. Mountain Time (excluding holidays). To help us assist
you, please note the product model number and serial number before calling. The model number is
WLB802030. The serial number can be found on a decal attached to the WESLO BODY SHOP 2 (see
the front cover of this owner's manual for the location of the decal).

Before reading further, please review the drawing below and familiarize yourself with the parts that are
labeled.

-High Cable

—Resistance Knob

. \ Backrest -

—Arms. -

i

Seat

~Selicior Kngb—— \g T 1\, J

|
—Console
4 EL 1 0] \ -
- e Z oy na— e .
Low Cable- _[‘ B | \ / :‘J = Pedals
. . | d ; z

~Foot Plate —

Resistance Cylinders -

\}




PART CHART

Use the drawings below to identify the small parts used in assembly. The number in parenthesis below
each drawing refers to the key number of the part. The second number refers to the quantity included.

(I Oy

3/8" x 5" Bolt (10)-1

o) O)

3/8" x 2 1/2" Carriage Bolt (8)-6 -

AW <)

3/8" x 2 1/4" Bolt (12)-3

AN )

éj:i} ’ 5/16" x 2 1/4" Bolt (16)-1
GATMMANANVAA VAN
3/4" Retainer (25)-2 ) Q
5/16" Washer (6)-1

' W ERED
| @” 1/4" x 2* Bolt (19)-1
5/8" ﬁetainer (79)-2  1/4" Washer (7)-2 1/2" Scr ma <:>

(52)-2 1/4* x 3/4* Bolt (18)-6

©> ©H O

_ 1/2" Retainer (26)-2  1/4" Nut (3)-1 5/16" Nut (2)-2 a/8" Nut (1)-10

P4

1* Retainer (24)-2

1/4" x 2" Carriage Bolt (15)-1




ASSEMBLY

Place all parts of the cross training system in a cleared area. Due to the weight of the cross training
system, it should be assembled in the location where it will be used. Remove all packing materials,
except for the ties securing the Cable (73) (see assembly step 5). Do not dispose of the packing mate-
rials until assembly is completed. Assembly requires two persons. Read each step and examine each
drawing carefully. Make sure that all parts are oriented as shown in the drawings. Refer to the PART
CHART on page 5 of this owner's manual for help identifying the small parts used in assembly.

The following tools (not included) are required: two adjustable wrenches, a phlllips screwdriver
and a rubber mallet. A small amount of grease and a small bowl of soapy water are also needed.

1. Press the two 2" x 3" Caps (33) into the Base 1
(71).

Insert the six 3/8" x 2 1/2" Carriage Bolts (8)
up through the holes in the Base (71).

Tip the Upright (67) and look into the opening
in the lower end (see the inset drawing).
Make sure that the Cable (73) is routed
around the indicated Thin 3 1/2" Pulley (35).

Slide the Upright (67) onto the six 3/8" x
2.1/2" Carriage Bolts (8) in the Base (71).
Tighten six 3/8" Nylock Nuts (1) onto the
Carriage Bolts. Make sure that the Carriage
Bolts are fully inserted into the holes in the
Base.

Insert the 1" x 16" Handle (57) into the tube
on the Upright (67) and center it. Wet the ends
of the Handle with soapy water. Slide a Grip
(44) onto each end of the Handle.

2. Tap a 1/2" Retainer (26) and 1/2" Retainer
Cap (29) onto one end of the 1/2" x 6 1/2"
Axle (46). Make sure that the teeth on the
Retainer bend toward the Retainer Cap.

Selector Knob must
be on this side

Align the lower end of the Moment Arm (72)

with the indicated brackets on the Base (71).
Insert the 1/2" x 6 1/2" Axle (46) through the

Moment Arm and the Base.

Tap a 1/2" Retainer (26) and 1/2" Retainer
Cap (29) onto the other end of the 1/2* x 46
6 1/2* Axle (46). 26




3. Press 11/2" Round Caps (31) into the upper
and lower ends of the Left and Right Arms
(54, 55).

Wet the upper ends of the Left and Right
Arms (54, 55) with soapy water. Slide the
Large Pads (43) onto the Arms.

Wet the handles on the Left and Right Arms
(54, 55) with soapy water. Slide a Grip (44)
onto each handle.

Insert the pin on the lower end of the Right
Arm (55) into the Moment Arm (72). Make
sure that the lower end of the Right Arm Is
between the Selector Plate (47) and the
indicated tab on the Moment Arm (see the
Inset drawing). Tap a 3/4" Retainer (25) and
3/4" Retainer Cap (28) onto the pin. Make
sure that the teeth on the Retainer bend
toward the Retainer Cap.

Attach the Left Arm (54) to the Moment Arm
(72) in the same manner. :

. Attach a Thick 3 1/2" Pulley (34) to the Right
Butterfly Arm (55) with a 3/8" x 2 1/4" Bolt
(12) and 3/8" Nylock Nut (1).

Attach a Thick 3 1/2® Pulley (34) to the Left
Butterfly Arm (54) in the same manner.

~

. Remove the ties securing the Cable (73).
Hold the Cable and keep tenslon on it until
assembly step 6 Is completed.

Route the Cable (73) around the Thick 3 1/2"
Pulley (34) on the Right Arm (55). Route the
Cable around the Thick 3 1/2* Pulley on the
Left Arm (54). :




6. While one person holds the Cable (73), a

" second person should turn the Resistance
Knob (49) to setting *2". The first person
should then pull the Cable out and hold it.

Insert the end of the Cable (73) through the
seat tube on the Upright (67) (see the inset
drawing). Insert the end of the Cable through
the Moment Arm (72). Attach a Thin 3 1/2"
Pulley (35) to the Moment Arm with the 3/8" x
5" Bolt (10) and a 3/8* Nylock Nut (1) as
shown. Make sure that the Cable is under the
Thin 3 1/2* Pulley.

Make sure that the Cable (73) is still on all of
the thick 3 1/2" Pulleys (34).

7. Attach the Backrest (64) to the Upright (67) 7
with four 1/4" x 3/4" Bolts (18).

‘8. Press a1 1/2" Square Cap (32) into the Seat P
Frame (65). -

Attach the Seat Plate (50) to the Seat Frame OGS
(65) with the 1/4* x 2* Carriage Bolt (15), a . .
1/4* Washer (7) and a 1/4* Nut (3).

Attach the Seat (63) to the Seat Plate (50)
with two 1/4" x 3/4" Bolts (18). Do not fully
tighten the Bolts yet. Attach the Seat to the
Seat Frame (65) with the 1/4* x 2* Bolt (19) - 19
and a 1/4" Washer (7). Tighten all three Bolts. 3 B_




9.

10.

11.

12.

Press a 3/4* Round Cap (30) into each end of
a 3/4* x 13" Tube (45).

Insert the 3/4" x 13" Tube (45) into the Seat
Frame (65) and center it. Slide a Small Pad
(42) onto each end of the Tube.

Insert the Seat Frame (65) into the upper end
of the seat tube on the Upright (67).

Press a 1 1/2" Square Cap (32) into the Leg
Lever (66).

Press a 3/4* Round Cap (30) into each end of
a 3/4" x 13" Tube (45).

Insert the 3/4" x 13" Tube (45) into the Leg
Lever (66) and center it. Slide a Small Pad
(42) onto each end of the Tube.

Attach the 5/16" Eye Bolt (17) to the Leg
Lever (66) with a 5/16" Washer (6) and 5/16*
Nut (2).

Attach the Leg Lever (66) to the Seat Frame
(65) with the /16" x 2 1/4" Bolt (16) and a
5/16" Nut (2). Make sure that the Leg Lever is
turned so the 5/16" Eye Bolt (17) is on the
indicated side.

5 (7%

Press two Square Bushings (53) into the Left
Pedal (77).

Attach a Pedal Cover (51) to the Left Pedal
(77) with a 1/2" Screw (52).

Slide the Left Pedal (77) onto the left axle on
the Base (71). Make sure that the Left Pedal
Is on the correct side. The slots under the
Left Pedal must be orlented as shown. Tap
a 1* Retainer (24) and 1* Retainer Cap (27)
onto the left axle. Make sure that the teeth on
the Retainer bend toward the Retainer Cap.

Assemble the Right Pedal (78) in the same manner,

11




13.

Slide a Resistance Cylinder (69) onto the left
axle on the Upright (67). Tap a 5/8" Retainer
(79) and 5/8" Retainer Cap (80) onto the left
axle. Make sure that the teeth on the
Retainer bend toward the Retainer Cap.

Attach the other Resistance Cylinder (69) in
the same manner.

14. Raise the Left Pedal (77) and rest it on the

15.

bracket at the lower end of the left Resistance
Cylinder (69). Make sure that the bracket is in
one of the slots under the Left Pedal.

Raise the Right Pedal (78) and rest it on the
bracket at the lower end of the right Resist-
ance Cylinder (69). Make sure that the brack-
ets are in the same slots under both Pedals.

Press two 1" Round Caps (84) into the Lat
Bar (41).

Press two 1* Round Caps (84) into the Rower
Bar (40).

16. Place ihe Console (85) face down on the

floor. Slide the Short Leg (86) into the sockets
near the end of the Console where the bat-
tery cover is located.

Slide the Tall Leg (87) into the other sockets
on the Console (85). Stand the Console
upright.

84§ 41

16

86

Battery Cover




17. Remove the "HIGH PULLEY" decal from the
Decal Sheet (75) (not shown). Apply the
decal to the side of the Upright (67) in the
indicated location.

Apply the "INDEPENDENT ACTION STEP-
PER" decal to the Upright (67) in the indi-
cated location. :

Apply the "HOT" decal to the Upright (67) in
the indicated location.

Apply the two "SPEED LINK" decals to the
Left and Right Pedals (77, 78) in the indicat-
ed locations. Make sure that both decals are
turned so the words "FAST" are toward the
Upright (67).

18. Apply the "LOW PULLEY" decal to the
Moment Arm (72) in the indicated location.

Apply the "BUTTERFLY" and "PRESS ARM"
decals to the Moment Arm (72) in the indicat-
ed locations.

Apply the "LEG EXTENSION/LEG CURL"
decal to the Leg Lever (66) in the indicated
location. :

17

"INDEPENDENT
ACTION STEPPER"

"*SPEED LINK"

Note: The words
"FAST" must be
at this end

18

"LEG EXTENSION/
LEG CURL"

*BUTTERFLY"

19. Make sure that all parts are properly tightened. The use of all remaining parts will be explained in
ADJUSTING THE CROSS TRAINING SYSTEM on page 12 of this owner's manual.

WARNING: For your safety and benefit, attach all decals before using the cross training sys-

tem.

a



ADJUSTING THE CROSS TRAINING SYSTEM

The instructions below describe how each part of the cross training system can be adjusted. See the
EXERCISE GUIDE accompanying this owner's manual to see how the cross training system should be
set up for each individual exercise.

CHANGING THE RESISTANCE

The resistance setting can be changed by turning
the Resistance Knob (49) located on the Upright
(67). There are ten resistance settings: level 1 is
the lowest resistance setting, and level! 10 is the
highest resistance setting. An arrow near the
Resistance Knob will show the selected resis-
tance setting. To increase the resistance setting, -
turn the Resistance Knob counterclockwise; to
decrease the resistance setting, turn the
Resistance Knob clockwise.

CHANGING THE STEPPING RESISTANCE

To vary the intensity of your stepping exercise,
the resistance of the pedals can be changed. To
change the resistance, lift the Pedals (77, 78) off
the brackets at the lower ends of the Resistance
Cylinders (69). Move the brackets to different
slots under the Pedals. Make sure that the brack-
ets are in the same slots under both Pedals. The
farther the brackets are from the Upright (67), the
greater the resistance will be.

CHANGING THE ARMS TO THE BUTTERFLY
MODE AND PRESS MODE

The Arms (54, 55) can be used in either the but-
terfly mode or the press mode, depending on the
exercise to be performed. To use the Arms in the
butterfly mode, turn the Selector Knob (48) coun-
terclockwise. The Arms can then be used for the Counter 8
Butterfly or Reverse Butterfly exercise. To use Clockwise ]

the Arms in the press mode, turn the Selector Clockwise
Knob clockwise. The Arms can then be used for
the Bench Press exercise.




ATTACHING/DETACHING THE SEAT

For some exercises, the Seat (63) must be re-
moved from the cross training system. To remove
the Seat, first disconnect the low cable from the
leg lever (see CONNECTING THE LEG LEVER
TO THE LOW CABLE below). Lift the Seat Frame
(65) out of the seat tube on the Upright (67).

To attach the Seat (63), insert the Seat Frame
(65) into the seat tube.

CONNECTING THE LEG LEVER TO THE LOW
CABLE

To use the Leg Lever (66), the low cable must be
connected to the Leg Lever. Attach one end of the
Chain (38) to the low cable with a Cable Clip (74).
Attach the other end of the Chain to the 5/16" Eye
Bolt (17) on the Leg Lever with another Cable Clip.

ATTACHING THE LAT BAR, ROWER BAR OR
NYLON STRAP TO THE LOW CABLE

Attach the Chain (38) between the Lat Bar (41)
and the low cable with two Cable Clips (74). The
distance between the Lat Bar and the low cable
can be adjusted by attaching the Cable Clips
closer together or farther apart along the Chain.
The Rower Bar (40) or the Nylon Strap (39) can
be attached in the same manner. IMPORTANT: If
the low cable Is used without the Chalin, the
resistance mechanlsm may lock up (see
TROUBLE-SHOOTING AND MAINTENANCE
on page 15 of this owner's manual.)

ATTACHING THE LAT BAR, ROWER BAR OR
NYLON STRAP TO THE HIGH CABLE

Attach the Chain (38) between the Lat Bar (41)
and the high cable with two Cable Clips (74). The
distance between the Lat Bar and the high cable
can be adjusted by attaching the Cable Clips
closer together or farther apart along the Chain.
The Rower Bar (40) or the Nylon Strap (39) can
be attached in the same manner. IMPORTANT: If
the high cable Is used without the Chain, the
reslstance mechanism may lock up (see
TROUBLE-SHOOTING AND MAINTENANCE
on page 15 of this owner's manual.)

13



5. If no numbers on the muscle chart

OPERATING THE CONSOLE

The PROFORM ARC 510 features the Body Manager 1.0 console, designed to help y«¢
exercises that will give you the specific results you want. Read the instructions below &
CISE GUIDE accompanying this owner's manual before using the console.

Remove the clear plastic film from the front of the console. The console requires three
(not included) for operation. Alkaline batteries are recommended. Slide the battery cove
it (see the drawing below). Slide the battery clip out of the console. Find the markings i
clip showing which direction the batteries must be turned, and press three "AA" batterie
tery clip. Slide the battery clip into the console and slide the battery cover back onto the

select the
ithe EXER-

AA" batteries
Ip and remove
ide the battery
into the bat-
;onsole.

1. To turn the power on, press the

power key. All indicators on the e

console will flash twice. The ready

indicator will then light to show that
the console is ready for operation.

2. On the upper part of the console is Muscle
a muscle chart showing the differ- Chart
ent muscle groups of the body.
When you are ready to begin exer-
cising, press the large circled num-

ber on the muscle group that you Ready
want to exercise first. Indicator
\\
3. The lower part of the console
shows twenty exercises that can =
be performed using the PROFORM Power Key rowm
ARC 510. When one of the num-
bers on the muscle chart is E“:..'.-"‘:‘.T“-" S
pressed, indicators will light to ot QO O o

show which of the exercises will

g
o
develop the selected muscle g % = @ e
group. Perform one of the exercis- Exercise 0. 3107510 410 19
es shown. (See the EXERCISE Indicators s AR °§
GUIDE for a description of each R Sl N iy
exercise, and for additional exer- ey |e) (B p [RGB
cises that can be performed.) o @ ° -OJ o ? ‘o
4. Repeat steps 2 and 3, pressing a 1‘% i % :‘ 1% ',:
different number on the muscle = W Sy m,
chart each time, until your workout
is completed.

are pressed for 7 1/2 minutes, the
power will turn off automatically to
conserve the batteries. When you ,
are finished exercising, simply wait [
for the power to turn off automati-

cally. Battery Cover ——— M8 ——————

Battery Clip

|




TROUBLE-SHOOTING AND MAINTENANCE

Inspect and tighten all parts each time you use the cross training system. Replace any worn parts
immediately. The cross training system can be cleaned using a damp cloth and mild non-abrasive
detergent. Do not use solvents. Keep liquid away from the console.

ADJUSTING THE CABLE

If there is slack in the Cable (73) before resis-
tance is felt, the Cable can be adjusted. Loosen -
the 1/4" x 1/2" Bolt (76) in the adjustment tube
near the end of the Cable. Pull the end of the
Cable until you begin to feel resistance. Slide the
adjustment tube against the indicated Thin 3 1/2"
Pulley (35) and retighten the 1/4" x 1/2* Bolt.

Adjuster Tube

REPLACING THE BATTERIES IN THE CONSOLE

If the console does not function properly, or if the indicators become dim, the batteries should be
replaced. See OPERATING THE CONSOLE on page 14 of this owner's manual for battery installation
instructions.

RESISTANCE MECHANISM

If the low or high cables are used without the chain attached, the resistance mechanism may lock up. If
this happens, the cables will not retract. To correct the problem, hold the end of the cable firmly and tip
the cross training system to one side. WARNING: When the resistance mechanism Is freed, the
cable will retract with great force. Hold the end of the cable firmly when freeing the resistance
mechanism or serlous injury could result.



ORDERING REPLACEMENT PARTS

To order replacement parts, simply call our Customer Service Department toll-free at 1-800-999-3756,
Monday through Friday, 6 a.m. until 6 p.m. Mountain Time (excluding holidays). To help us assist you,
please be prepared to give the following information:

1. The MODEL NUMBER of the product (PF851030).

2. The NAME of the product (PROFORM® ARC 510 cross training system).
3. The SERIAL NUMBER of the product (see the front cover of this manual).
4

. The KEY NUMBER and DESCRIPTION of the part(s) from the PART LIST/EXPLODED DRAWING
accompanying this owner's manual.

LIMITED WARRANTY

Proform Fitness Products, Inc. ("PROFORM?®), warrants this product to be free from defects in
workmanship and material, under normal use and service conditions, for a period of ninety (90)
days from the date of purchase. This warranty extends only to the original purchaser.
PROFORM's obligation under this warranty is limited to replacing or repairing, at PROFORM's
option; the product at one of its authorized service centers. All products for which warranty
claim is made must be received by PROFORM at one of its authorized service centers with all
freight and other transportation charges prepaid, accompanied by sufficient proof of purchase.
All returns must be pre-authorized by PROFORM. This warranty does not extend to any prod-
uct or damage to a product caused by or attributable to freight damage, abuse, misuse,
improper or abnormal usage or repairs not provided by a PROFORM authorized service center
or for products used for commercial or rental purposes. No other warranty beyond that specifi-
cally set forth above is authorized by PROFORM.

PROFORM IS NOT RESPONSIBLE OR LIABLE FOR INDIRECT, SPECIAL OR CONSE-
" QUENTIAL DAMAGES ARISING OUT OF OR IN CONNECTION WITH THE USE OR PER-
FORMANCE OF THE PRODUCT OR OTHER DAMAGES WITH RESPECT TO ANY ECO-
NOMIC LOSS, LOSS OF PROPERTY, LOSS OF REVENUES OR PROFITS, LOSS OF
ENJOYMENT OR USE, COSTS OF REMOVAL, INSTALLATION OR OTHER CONSEQUEN-
TIAL DAMAGES OF WHATSOEVER NATURE. SOME STATES DO NOT ALLOW THE

- EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES.
ACCORDINGLY, THE ABOVE LIMITATION MAY NOT APPLY TO YOU.

THE WARRANTY EXTENDED HEREUNDER IS IN LIEU OF ANY AND ALL OTHER WAR-
RANTIES AND ANY IMPLIED WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A
PARTICULAR PURPOSE IS LIMITED IN ITS SCOPE AND DURATION TO THE TERMS SET
FORTH HEREIN. SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN
IMPLIED WARRANTY LASTS. ACCORDINGLY, THE ABOVE LIMITATION MAY NOT APPLY
TO YOU.

This warranty gives you specific legal rights. You may also have other rights which vary from
state to state.

PROFORM FITNESS PRODUCTS, INC., 1500 S. 1000 W., LOGAN UT 84321-9813

‘art No. 114352 8/93 Printed in Canada



